

**LIST OF MEDICINES FOR FREE DRUGS SERVICE INITIATIVE(2016)**

<b>SL.N O</b>	<b>NAME OF DRUG</b>	<b>FORM OF THE DRUG</b>	<b>STRENGTH</b>	<b>RATE (in Rs.)</b>	<b>RATE (in words)</b>
1.	Halothane	Inhalation	250ml glass bottle, stabilized with Thymol 0.01% w/w		
2.	Ketamine	Injection	50mg (as hydrochloride)/ml in 10 ml vial		
3.	Nitrous Oxide	Inhalation			
4.	Oxygen	Inhalation			
5.	Thiopental Sodium	powder for injection	0.5gram in ampoule		
6.	Thiopental Sodium	powder for injection	1.0 g(sodium salt) in ampoule		
7.	Propofol	Injection	20ml via/amp		
8.	Isoflorane	Inhalation	100ml		
9.	Isoflorane	Inhalation	250ml		
10.	Sevoflurane	Inhalation	250ml		
11.	Bupivacaine hydrochloride (Heavy)	Injection (in 4ml ampoule)	7.5mg/ml (0.75%) with glucose 82.5mg/ml (8.25%)		
12.	Lignocaine hydrochloride	Injection (in vial)	2%		
13.	Lignocaine hydrochloride	Injection (in 2ml ampoule)	5%		
14.	Lignocaine hydrochloride	Topical	2%		
15.	Lignocaine hydrochloride + epinephrine	Injection (in vial)	2% (hydrochloride) + epinephrine 1:200,000		
16.	Local Anaesthetic Spray		15%		
17.	Atropine	Injection	0.6mg/ml		
18.	Diazepam injection	Injection	5mg/ml in 2ml amp		
19.	Morphine injection	Injection	10mg/ml		
20.	Promethazine	Elixir/syrup	5mg/5ml		
21.	Glycopyrolate	Injection (in ampoule)	1ml		
22.	Midazolam	Injection (in vial)	5mg/ml		
23.	Acetylsalicylic acid	Tablet	300mg		
24.	Ibuprofen	Tablet	200mg		
25.	Ibuprofen	Tablet	400mg		
26.	Paracetamol	Tablet	500mg		
27.	Paracetamol	Syrup	125mg/ml		
28.	Diclofenac Sodium	Injection (in ampoule)	75mg/3ml		
29.	Paracetamol	Infusion	10mg/ml		
30.	Diclofenac sodium	Rectal suppository	12.5mg		
31.	Diclofenac sodium	Rectal suppository	25mg		
32.	Diclofenac sodium	Rectal suppository	100mg		
34.	Diclofenac sodium	Tablet	50mg		

35.	Naproxen	Tablet	500mg		
36.	Lornoxicam	Tablet	8mg		
37.	Aceclofenac Sodium	Tablet	100mg		
38.	Analgin	Injection	0.5g/ml		
39.	Fentanyl Citrate	Injection (in ampoule)	100mcg/2ml		
40.	Pentazocine	Injection	30mg/ml		
41.	Tramadol	Injection	50mg/ml		
42.	Pethidine	Injection	50mg/ml		
43.	Pethidine	Injection	100mg/2ml		
44.	Allopurinol	Tablet	100mg		
45.	Febuxostat	Tablet	40mg		
46.	Febuxostat	Tablet	80mg		
47.	Chloroquine Phosphate	Tablet	150mg		
48.	Methotrexate Sodium	Tablet	2.5mg		
49.	Azathioprine	Tablet	50mg		
50.	Sulfasalazine	Tablet	500mg		
51.	Leflunomide	Tablet	20mg		
52.	Pheniramine maleate	Tablet	25mg		
53.	Pheniramine maleate	Injection	22.75mg/2ml		
54.	Dexamethasone	Injection	4mg/ml		
55.	Epinephrine (adrenaline)	Injection	1mg/ml		
56.	Hydrocortisone sodium succinate	Powder for Injection	100mg		
57.	Presnisone	Tablet	5mg		
58.	Methyl prednisolone	Tablet	4mg		
59.	Methyl prednisolone	Injection	40mg/ml		
60.	Triamcinolone	Tablet	4mg		
61.	Triamcinolone	Injection	40mg/ml		
62.	Betamethasone	Tablet	0.5mg		
63.	Betamethasone	Injection	4mg/ml		
64.	Deflazacort	Tablet	6mg		
65.	Cetrizine Hydrochloride	Tablet	10mg		
66.	Cetrizine Hydrochloride	Syrup	5mg/5ml		
67.	Charcoal, activated	Powder			
68.	Atropine Sulphate	Injection	1mg/ml		
69.	Naloxone hydrochloride	Injection (in ampoule)	400mcg/ml		
70.	Carbamazepine	Tablet	100mg		
71.	Carbamazepine	Injection	10mg/ml		
72.	Magnesium sulphate	Injection	500mg/ml in 2ml ampoule		
73.	Magnesium sulphate	Injection	500mg/ml in 10ml amp		
74.	Phenobarbitone	Tablet	30mg		
75.	Phenobarbitone	Injection	200mg/ml		
76.	Valproic acid	Enteric coated tablet	200mg		
77.	Lorazepam	Tablet	2mg		
78.	Levetiracetam	Tablet	250mg		
79.	Gabapentin	Capsule	300mg		
80.	Ethosuximide	Tablet	750mg		
81.	Lamotrigine	Tablet	150mg		
82.	Phenytoin	Tablet	100mg		

83.	Phenytoin	Injection	100mg/ml		
84.	Albendazole	Chewable tablet	400mg		
85.	Albendazole	Suspension	200mg/5ml in 10ml bottle		
86.	Mebendazole chewable tablet/suspension	Chewable tablet	400mg		
87.	Mebendazole	Suspension	200mg/5m in 10ml bottle		
88.	Niclosamide	Chewable tablet	500mg		
89.	Amoxycillin	Capsule/Tablet	250mg		
90.	Amoxycillin	Capsule/Tablet	500mg		
91.	Amoxycillin	Powder for oral suspension	125mg/5ml		
92.	Amoxicillin + Clavulanic acid	Tablet	500mg+125mg		
94.	Amoxicillin + Clavulanic acid	Injection	1000mg + 200mg		
95.	Amoxicillin + Clavulanic acid	Injection	500mg + 100mg		
96.	Amoxicillin + Clavulanic acid	Injection	250mg + 50mg		
97.	Ampicillin	Capsule/Tablet	250mg		
98.	Ampicillin	Capsule/Tablet	500mg		
99.	Ampicillin	Powder for injection	500mg		
100.	Ampicillin	Powder for injection	1000mg		
101.	Ampicillin + Cloxacillin	Powder for injection	125mg + 125mg		
102.	Ampicillin + Cloxacillin	Powder for injection	250mg + 250mg		
103.	Ampicillin + Cloxacillin	Powder for injection	500mg + 500mg		
104.	Benzathine benzylpenicillin powder for injection	Powder for injection	1.44g benzypenicillin (=2.4 million IU) in 5ml vial		
105.	Cloxacillin	powder for injection (in vial)	600mg (=1 million IU)		
106.	Coxacillin	Powder for Injection (in vial)	3000mg (=5million IU)		
107.	Procaine benzylpenicillin	Powder for injection (in vial)	1g (=1million IU)		
108.	Procaine benzylpenicillin	Powder for injection (in vial)	3g (=3million IU)		
109.	Ceftazidime Pentahydrate	Powder for injection (in vial)	250mg		
109.	Ceftazidime Pentahydrate	Powder for injection (in vial)	500mg		
110.	Ceftazidime Pentahydrate	Powder for injection (in vial)	1g		
111.	Ceftriaxone	Powder for injection (in vial)	250mg		
112.	Ceftriaxone	Powder for injection (in vial)	1g		

113.	Cefotaxime	Injection	250mg		
114.	Cefotaxime	Injection	500mg		
115.	Cefotaxime	Injection	1g		
116.	Ceftrioxone + sulbactam	Injection	250mg + 125mg		
117.	Ceftrioxone + sulbactam	Injection	500mg + 250mg		
118.	Ceftrioxone + sulbactam	Injection	1000mg + 500mg		
119.	Azithromycin	Injection (in vial)	500mg		
120.	Piperacillin + Tazobactam	Injection	2g + 250mg		
121.	Piperacillin + Tazobactam	Injection	4g + 500mg		
122.	Levofloxacin	Infusion	500mg in 100ml		
123.	Meropenem	Injection (in vial)	500mg		
124.	Meropenem	Injection (in vial)	1g		
125.	Linezolid injection	Infusion	600mg in 300ml		
126.	Amikacin	Injection (in vial)	100mg		
127.	Amikacin	Injection (in vial)	250mg		
128.	Amikacin	Injection (in vial)	500mg		
129.	Tobramycin	Injection	80mg/2ml		
130.	Netilmycin	Injection	10mg/ml		
131.	Netilmycin	Injection	25mg/ml		
132.	Vancomycin	Injection (in vial)	500mg		
133.	Cefadroxil	Tablet	250mg		
134.	Cefadroxil	Tablet	500mg		
135.	Methylrosanilinium(gentian violet)	ointment/cream	1% w/w		
136.	Chloramphenicol	Capsule	250mg		
137.	Chloramphenicol	Suspension	150mg/5ml		
138.	Chloramphenicol	Injection (in vial)	500mg		
139.	Chloramphenicol	Injection (in vial)	1g		
140.	Ciprofloxacin	Tablet	250mg		
141.	Doxycycline	Capsule/Tablet	100mg		
142.	Erythromycin	capsule/tablet	250mg		
143.	Erythromycin	Powder for oral suspension	125mg		
144.	Gentamycin	Injection	40mg/ml in 2ml vial		
145.	Metronidazole	Tablet	400mg		
146.	Metronidazole	Infusion	500mg/100ml		
147.	Metronidazole	Suspension	200mg/5ml		
148.	Nalidixic acid	Tablet	250mg		
149.	Nalidixic acid	Tablet	500mg		
150.	Nitrofurantoin	Tablet	100mg		
151.	Sulphamethoxazole + Trimethoprim	Tablet	100mg + 20mg		
152.	Sulphamethoxazole + Trimethoprim	Tablet	400mg + 80mg		
153.	Sulphamethoxazole + Trimethoprim	Oral Suspension	200mg + 40mg/5ml in 60ml		
154.	Norfloxacin tablet	Tablet	400mg		
155.	Clarithromycin	Tablet	500mg		
156.	Clofazimine	Capsule	50mg		
157.	Clofazimine	Capsule	100mg		
158.	Dapsone tablet	Tablet	25mg		
159.	Dapsone tablet	Tablet	50mg		
160.	Dapsone tablet	Tablet	100mg		
161.	Rifampicin	Capsule/Tablet	150mg		

162.	Rifampicin	Capsule/Tablet	300mg		
163.	Fluconazole	Capsule/Tablet	150mg		
164.	Fluconazole	Infusion	2mg/ml		
165.	Fluconazole	Oral suspension	50mg/5ml		
166.	Griseofulvin	Tablet	250mg		
167.	Griseofulvin	Tablet	500mg		
168.	Terbinafine tablet	Tablet	250mg		
169.	Ketoconazole tablet	Tablet	200mg		
170.	Amphotericin B injection	Injection	50mg/10ml		
171.	Aciclovir	Tablet/injection	200mg		
172.	Aciclovir	Tablet	400mg		
173.	Aciclovir	Injection (in vial)	250mg		
174.	Famciclovir	Tablet	250mg		
175.	Oseltamivir capsule/suspension	Capsule/suspension	30mg		
176.	Oseltamivir	Capsule	45mg		
177.	Oseltamivir	Capsule	75mg		
178.	Amantadine	Tablet	100mg		
179.	Diloxanide	Tablet	500mg		
180.	Ornidazole	Tablet	500mg		
181.	Zinc	Oral Suspension	20mg/5ml		
182.	Chloroquine	Tablet	150mg		
183.	Chloroquine	Suspension	50mg		
184.	Primaquine	Tablet	2.5mg		
185.	Primaquine	Tablet	7.5mg		
186.	Quinine	Tablet	300mg		
187.	Quinine	Injection (in ampoule)	300mg/ml		
188.	Artemether + Lumefantrine	Tablet	20mg (Artemether) + 120mg (Lumefantrine)		
189.	Artesunate	Injection (in vial)	120mg		
190.	Flunarizine	Tablet	5mg		
191.	Flunarizine	Tablet	10mg		
192.	Prochlorperazine	Tablet	5mg		
193.	Metformin	Tablet	500mg		
194.	Metformin	Tablet	1000mg		
195.	Glimepride	Tablet	1mg		
196.	Glimepride	Tablet	2mg		
197.	Glimepride	Tablet	4mg		
198.	Pioglitazone	Tablet	15mg		
199.	Glipizide	Tablet	5mg		
200.	Glicazide	Tablet	40mg		
201.	Vidagliptin	Tablet	50mg		
202.	Methotrexate	Injection	50mg/ml		
203.	Ferrous salt +Folic acid tablet	Tablet	60mg iron + 1mg folic acid		
204.	Ferrous salt +Folic acid tablet	Tablet	100mg iron + 1mg folic acid		
205.	Heparin sodium	Injection	1000IU/ml		
206.	Phytomenadion	Injection	1mg/ml		
207.	Atenolol	Tablet	50mg		
208.	Glyceryl trinitrate	Sublingual tablet	500mcg		

209.	Verapamil	Tablet	80mg		
210.	Verapamil	Injection	2.5mg/ml		
211.	Enalapril	Tablet	2.5mg		
212.	Hydrochlorothiazide	Tablet	25mg		
213.	Methyldopa	Tablet	250mg		
214.	Nifedipine	capsule/tablet	10mg		
215.	Digoxin	Tablet	250mcg or 0.25mg		
216.	Digoxin	Injection	500mcg or 0.5mg		
217.	Digoxin	Paed Syrup	50mcg/ml		
218.	Dopamine	Injection	200mg/5ml		
219.	Noradrenaline	Injection	2mg/ml		
220.	Dobutamine	Injection	250mg/5ml		
221.	Streptokinase	Powder for injection	1.5million IU in vial		
222.	Benzoic acid + Salicylic acid	Ointment/cream	6% + 3%		
223.	Clotrimazole	Ointment/cream	1% w/w		
224.	Selenium sulfide	Detergent-based suspension	2%		
225.	Ketaconazole	Solution	2% w/w		
226.	Sertaconazole	Cream	2% w/w		
227.	Gentamycin	Gel/cream	0.10%		
228.	Potassium permanganate	Crystals			
229.	Silver sulfadiazine	Cream	1% w/w		
230.	Clindamycin phosphate	Gel	1% w/w		
231.	Betamethasone	Ointment/Cream	0.1%		
232.	Neomycin + Betamethasone	Ointment	0.5% + 0.12%		
233.	Benzoyl peroxide	Lotion or cream	5%		
234.	Salicylic acid	Cream	6%		
235.	Salicylic acid	Cream	12%		
236.	Urea	Ointment/Cream	10%		
237.	Gamma Benzene hexachloride (gamma BHC)	Lotion	1%		
238.	Fluorescein	Eyedrops	1%		
239.	Tropicamide	Eyedrops	0.8% w/v		
240.	Chlorhexidine	Solution	5%		
241.	Ethanol	Solution	70%		
242.	Povidone iodine	Solution	10%		
243.	Glutaraldehyde	Solution	2%		
244.	Paraffin	Gauze			
245.	Frusemide	Tablet	40mg		
246.	Frusemide	Injection	10mg/ml		
247.	Manitol	Infusion	20%		
248.	Spiromolactone	Tablet	25mg		
249.	Aluminium hydroxide	Tablet	500mg		
250.	Aluminium hydroxide	Suspension	320mg/5ml		
251.	Ranitidine	Tablet	150mg		
252.	Ranitidine	Injection	25mg/ml		
253.	Ranitidine	Suspension	75mg/5ml		
254.	Magnesium hydroxide	Suspension	85% equivalent to 550mg Magnesium		

			oxide/10ml		
255	Metoclopramide	Tablet	10mg		
256.	Metoclopramide	Injection	5mg/ml		
257.	Promethazine	Tablet	10mg		
258.	Promethazine	Tablet	25mg		
259.	Promethazine	Injection	25mg/2ml		
260.	Promethazine	Syrup	5mg/5ml		
261.	Ondansetron	Injection	4mg/2ml in 2ml		
262.	Ondansetron	Injection	8mg/4ml in 4ml		
263.	Dicyclomine Hydrochloride	Tablet	20mg		
264.	Dicyclomine Hydrochloride	Injection	10mg/ml		
265.	Drotaverine	Injection	40mg/ml		
266.	Tranexamic acid	Injection	100mg/ml		
267.	Bisacodyl	Tablet	5mg		
268.	Lactulose	Suspension	10g/15ml		
269.	Loperamide	Tablet	2mg		
270.	Racecadotril	Sachet	10mg		
271.	Ethinylestradioil + levonorgestrel	Tablet	30mcg + 150mcg		
272.	Ethinylestradiol + norethisterone	Tablet	35mcg + 1mg		
273.	Levonorgestrel	Tablet	0.75mg		
274.	Norethisterone enanthate	Oily solution	200mg/ml in 1ml amp.		
275.	Copper containing device (IUD)	Per unit	TCu 380A		
276.	Condoms	Per unit			
277.	Vaginal Diaphragms	Per unit			
278.	Glibenclamide	Tablet	2.5mg		
279.	Norethisterone	Tablet	5mg		
280.	Levothyroxine	Tablet	50mcg		
281.	Carbimazole	Tablet	5mg		
282.	Propylthiouracil	Tablet	100mg		
283.	Neostigmine tablet/injection	Tablet	15mg		
284.	Neostigmine Bromide	Injection	0.5mg/ml		
285.	Suxamethonium Chloride	Injection	50mg/ml		
286.	Atracurium besylate	Injection	25mg/2.5ml		
287.	Vecuronium bromide	Injection	4mg/ml		
288.	Myopyrolate (neostigmine and glycopyrolate)	Injection	2.5mg/5ml		
289.	Tetracycline	Eye Ointment	1%		
290.	Chloramphenicol	Ointment	1%		
291.	Presnisone	Eyedrops	0.5%		
292.	Flurbiprofen	Eyedrops	0.03%		
293.	Tetracaine	Eyedrops	0.5%		
294.	Proparacaine	Eyedrops	0.5%		
295.	Acetazolamide	Tablet	250mg		
296.	Pilocarpine	Eyedrops	2%		
297.	Timolol	Eyedrops	0.1%		
298.	Atropine	Eyedrops	0.1%		

299.	Tropicamide with phenylephrine	Eyedrops	0.5%		
300.	Ergometrine	Tablet	200mcg		
301.	Ergometrine	Injection	200mcg/ml		
302.	Oxytocin	Injection	5IU/ml		
303.	Misoprostol	Tablet	200mcg		
304.	Mifepristone	Tablet	200mg		
305.	Carboprost	Injection	250mcg		
306.	Chlorpromazine hydrochloride	Tablet	100mg		
307.	Chlorpromazine hydrochloride	Injection	25mg/2ml		
308.	Chlorpromazine hydrochloride	Syrup	25mg/5ml		
309.	Fluphenazine	Injection	25mg/ml		
310.	Haloperidol	Tablet	5mg		
311.	Amitriptyline Hydrochloride	Tablet	25mg		
312.	Carbamazepine	Tablet	100mg		
313.	Valproic acid tablet	Enteric coated tablet	200mg		
314.	Diazepam	Tablet	5mg		
315.	Beclometasone dipropionate	Aerosol inhalation	250mcg		
316.	Salbutamol	Aerosol inhalation	5mg/ml		
317.	Theophylline	Tablet	100mg		
318.	Aminophylline	Injection	25mg/ml		
319.	Salbutamol and Ipatropium respules	Respule for nebuliser	100mcg (salbutamol) + 20mcg (ipratropium)		
320.	Acetylcysteine	Injection	200mg/ml		
321.	Salmeterol/Formeterol	Inhaler	50mcg		
322.	Budesonide/Beclomethasone inhaler	Inhaler	1mg/2ml		
323.	Oral rehydration salts (for glucose electrolyte solution)	Powder	As per WHO recommendation.		
324.	Glucose	Infusion	5% in 500ml		
325.	Glucose	Infusion	10% in 500ml		
326.	Sodium chloride	Infusion	0.9% in 500ml		
327.	Compound Sodium Lactate(Ringer Lactate)	Infusion	Sodium Lactate, Sodium Chloride, Potassium Chloride, Calcium Chloride in 500ml		
328.	Vitamin A	Solution	1ml contains 1lac IU,100ml		
329.	Vitamin A	Capsule	Each capsule contains 1lac IU.		
330.	Calcium Gluconate	Injection	100mg/ml,10ml		